



ID2113M

NO.	DESCRIPTION	NO.	DESCRIPTION
1	HANDLE BRACKET	21	SCREW
2	FRONT COVER	22	KEY CHUCK
3	SEAL RING	23	CHUCK ADAPTER
4	BEARING 6204Z	24	SCREW M8X12
5	SPINDLE	25	SCREW 6X16
6	BIG GEAR	26	MIDDLE COVER PIN
7	BEARING 627Z	27	BEARING 627Z
8	MIDDLE COVER	28	GEAR
9	ANTI-OIL RING	29	BEARING 627Z
10	BEARING 629Z	30	SCREW M4X18
11	WIND GUIDE	31	TAPPING SCREW 4X55
12	STATOR	32	SWITCH
13	ROTOR	33	HANDLE
14	BEARING 607Z	34	TAPPING SCREW ST4X14
15	BEARING COVER	35	CABLE CLAMP
16	MOTOR HOUSING	37	CABLE SLEEVE
17	TAPPING SCREW	38	CABLE
18	BRUSH HOLDER	39	SCREW M6X30
19	CARBON BRUSH	40	NUT M6
20	COIL SPRING	41	MIX PADDLE

UK-ST20171128

Sturmi!
POWER • GAS • HAND • TOOLS